== = 1 i< B
IN—Y) X

PARTS LIST

TH-8B
TH-8B-A

sl

SEIKO SEWING MACHINE CO., LTD.







B X

CONTENTS

Page
ﬁ‘f*ﬁ\ *$i*§\ %E}EI? _______________________________________ 1, 2
NEEDLE BAR. PRESSURE BAR . THREAD CONTROLLER
FERFE EEUBRORUBEEIR 0 cceeeemememememececoo 3, 4
UPPER SHAFT-THREAD TAKE-UP-UPPER SHAFT MECHANISM+REVERSE STITCHING MECHANISM
EREYBR - RBE e 5,6
UPPER SHAFT MECHANISM - BOBBIN WINDER
TE - AE - TREY e mmememoeil 7,8
OSCILLATING SHAFT - SHUTTLE HOOK - LOWER FEED ROCK SHAFT
THEh - TaEYBEER 000 e 9,10
OSCILLATING SHAFT - LOWER FEED MECHANISM
NILR =R i 11,12
BELT GUARD BODY
=% - T U U puppupp gy oy up Sy 13, 14

ACCESSORIES




BtiE. WA, RETF
NEEDLE BAR. PRESSURE BAR, THREAD CONTROLLER




griE WZE L RBEF

NEEDLE BAR, PRESSURE BAR . THREAD CONTROLLER
<
No. (MRES | © | 3 |BE% B DESCRIPTION
|
PARTS NO. ,:'_: £ | QTY
1 150326 * * 1 | ERFAFEE TENSION SCREW STUD
2 120025 * * 1 ﬁ*‘?ﬁ?%yﬁ # THREAD GUIDE
3 120019 * * 2 |FAF0 TENSION DISC
4 (20020 * * 1 SL—m TENSION RELEASE WASHER
5 120024 * * 1 BEEXT)Y RELEASE SPRING (THICK)
6 143657 * * 1 ERAFHEZFvI VL T.SPRING BUSHING (L)
7 (20021 * * 1 REAFFTubk TENSION THUMB NUT
8 153672 * * 1 J:-"F‘:ﬂ?l:l LybFvyk T.REGULATOR THUMB NUT
9 128071 * * 1 2 TENTION RELEASE BASE
10 [11073 * * 3 |RPD &)A.IJ'_ SCREW 11/64X32 L=11
11 116090 * * 1 NLTAOF KNIFE SWITCH-ON ROLLER
12 |16090 * * 1 7JL\77H:|77"‘J|~ NUT
13 |10599 * * 1 NLTAOAT TV — WASHER
14 (16091 * * 1 ALTAOATEIT Y v— SPRING WASHER
15 |28165 * * 1 HHARHR GUIDE PLATE
16 |30644 * * 2 |HAF#iE SCREW 6.75X24 1=38.5
17 |10636 * * 6 |[HAFHRIEFVE NUT
18 28052 * * 1 |RPEDIR TENSION RELEASE LEVER
19 |8040 * * 2 |REHHIRLE SCREW 9/64X40 L=8
20 |30025 * * 2 |RPEDIRILET Y v— WASHER
21 128005 * * 1 KFFEH/N— THREAD TAKE-UP LEVER COVER
22 15007 * * 2 | XFHN—LE SCREW 9/64X40 L=10
23 |28169-A * * 1 R FACE PLATE
24 128068 * * 2 |EMR(E) SCREW FOR M5X0.8 L=20
25 |18065 * * 1 ERIECT) SCREW FOR M5X0.8 L=14
26 |28170 * * 1 RN = CONTROLLER SPRING STOP
27 18040 * * 1 RN =1k SCREW 9/64X40 L=8
28 |28158-A * * 1 ERARE(F) THREAD GUIDE (LOWER)
29 18040 * * 1 HERAE(T) L SCREW 9/64X40 L=8
30 |28047 * * 1 RZE PRESSER BAR
31 |28050-A * * 1 BZETAZIL P/BAR BUSHING (LOWER)
32 2067 * * 1 ?EFZ.E-F)";LULJJ: SCREW 11/64X40 L=6
33 |1402 * * 1 w1l PRESER BAR THUMB SCREW
34 128055 * * 1 ?EFZ.EI_MQLT‘JF PRESSER BAR SCREW NUT
35 |28054-A * - 1 WAERTYVT PRESSER BAR SPRING
35 |1401 - * 1 WAERTYVT PRESSER BAR SPRING
36 28048 * - 1 BZBEE P/BAR LIFTING BRACKET
36 |28048-A - * 1 |ExEREE P/BAR LIFTING BRACKET
37 31021 * * 1 BZHEEHnl SCREW M6X1 L=16
38 128038 * * 1 #HETEIRN LR N/BAR ROCK FRAME GUIDE
39 |100914 * * 2 |#ELEIRNIERIE SCREW 11/64X40 L=8.7
40 (28049 * * 1 W2 BEEER POSITION GUIDE BRACKET
41 18065 * * 2 |BZBEEEANL SCREW M5X0.8 L=14
42 |28034-A * * 1 gtiELE NEEDLE BAR ROCK FRMAE
43 28035 * * 1 gtELXEE (B) ROCK FRAME STUD(UPPER)
44 128043 * * 1 ftETEEV(E)IE SCREW M6X1 L=10
45 11426 * * 1 HETEEY (L) 1E A “E” RING
46 28045 * * 1 SHiELEITvIv— ROCK FRAME WASHER
47 28039 * * 1 sEOISH NEEDLE BAR CONNE. LINK
48 |28029-A * * 1 &t NEEDLE BAR
49 [28030-A * * 1 |&HsEE N/BAR CONNECTING STUD
50 |28131 * * 1 rEER FEED LIFTING ECCENTRIC
51 128037 * * 1 stELTEED () ROCK FRAME STUD(SMALL)
52 28041 * * 1 stELXEE (M IE SCREW M5X0.8 L=12
53 |28044 * * 1 HiELEEV(F) ROCK FRAME STUD(LOWER)
54 128036 * * 1 SELTEEL(XK) ROCK FRAME STUD(LARGE)
55 128042 * * 1 ftELXEEV(R)1E SCREW FOR M5X0.8 L=16
56 |N3324 * - 1 & DY X3 #24 NEEDLE DY X3 #24
56 |N3328 - * 1 # DY X 3 #28 NEEDLE DY X3 #28
57 135024 * * 1 &1k NEEDLE CLAMP
58 |50003 * * 1 F#tiEZ1Eal SCREW 3/16X32 L=10.5
59 |35245 * * 1 2077 e R = FINGER GUARD BASE
60 |8097 * * 1 MIN-—-FE1E SCREW 15/64X28 L=5
61 |28564 * * 1 207 FINGER GUARD
62 |8103 * * 2 | -hm-F1iE SCREW 11/64X40 L=3.5
63 |28860 * * 1 SEZ LIFTING PRESSER FOOT
64 |28058 * * 1 SR ZEERL 6X12 L/PRESSER FOOT SCREW M6X1 L=12
65 |28157 * * 1 HEHRARE (F) THREAD GUIDE (MIDDLE)
66 |11067 * * 1 ERAE () Fyk NUT
67 |28198 * * 1 REIAFSE(T) TENSION STUD (LOWER)
68 |28204 * * 1 RIAFET I TENSION STUD NUT
69 28209 * * 1 | REAFSHELL AR STOP RING FOR 28198
70 128171 * * 1 RBIRTYT THREAD TAKE-UP SPRING
71 128172 * * 1 WBIR T REGULATING SPRING
72 128199 * * 2 |RFAFIVY— TENSION WASHER
73 (28201 * * 2 |REFFIZTILE TENSION OIL PAD
74 11543 * * 1 $IEFm TENSION DISC
75 128202 * * 1 BEXT)T TENSION DISC SPRING
76 128206 * * 1 AO—LykARy/i— T/THUMB NUT STOPPER
77 128203 * * 1 O—LwybFvyk TENSION THUMB NUT

_2_




L& - XA - X YRR - R LEERAMR
UPPER SHAFT - THREAD TAKE-UP - UPPER SHAFT MECHANISM - REVERSE STITCHING MECHANISM




8- KA X YRR R LUKERA 1R
UPPER SHAFT-THREAD TAKE-UP-UPPER SHAFT MECHANISM-REVERSE STITCHING MECHANISM

<
No. [HRES | O | o | B% % DESCRIPTION
PARTSNO.| T | & | Q1Y
1 [28176 * * (B ENELC)) F/LIFTER LIFTING LEVER
2 (28178 * | * 1 | KBEY PIN FOR 28179
3 (28043 x | % 1 | KBEVIE SCREW M6X1 L=10
4 (28208 * | * 1 | KRBEYIE AR “E” RING
5 (28180 * | % 1 | KRETyir— LIFTING LEVER WASHER
6 (28179 * | * 1 | KE5IEH LIFTING LEVER SPRING
7 (28177 x | * 1 |INB LIFTING LEVER (SMALL)
8 (28138 * | * 2 |IhNBIE SCREW M6X1 L=10
9 (28175 * | % 1 |kt ARM CAP
10 [12418 x | % 2 | E#RiE SCREW 13/64X32 L=9
11 (20171 x | * 1 |7—L3ILiE RUBBER PLUG
12 (28173 * | * 1| 7—LAlR SIDE PLATE (ARM)
13 |12418 * * 2 | 7—L ARk SCREW 13/64X32 L=9
14 (28148 x | * 1 | EXEYE UPPER FEED ROCK SHAFT
15 |147468 * * 2 | EREYEHLS— UPPER FEED ROCK SHAFT COLLR
16 21104 * * 4 | EREYFEHZ—IE SCREW 11/64X40 L=7.5
17 (28151 * | % 1 J:%U#*E%n(A) ROCK SHAFT CONN. (A)
18 (28103 * * 1 | EEYEEFAFERL SCREW M8X1.25 L=25
19 (28153 * | % 1 | EREYEEFEB) R/SHAFT CONNECTION (B)
20 (35034 * * 1 | EEYEERFEB)FERL SCREW M6X1 L=20
21 (28155 * * 1 | EFEYIIOYyRE4RL HINGE SCREW
22 28070 x | * 1 | ERYiovkERCFHvk NUT FOR 28026
23 (17095 * * 1| EEYiiayRERfa ULl A “E” RING
24 28167 x | * 1 | EREYESRE UPPER FEED CONNECTION
25 (28149 * * 1 | EEYEFEERARL SCREW 6.75X24 L=8
26 (28147 * | * 1 [#tBEXeEV (P SCREW FOR M4X0.7 L=6
27 28010 * | x 1 |LE#h ARM SHAFT
28 (28014 x | * 1 | EEEIAZIL A/SHAFT BUSHING(FRONT)
29 (28020 * * 1 | LERRETARILIE SCREW M5X0.8 L=16
30 [28015 x | * 1 | EEZEAZIL A/SHAFT BUSHING (REAR)
31 28021 * | x 1 | EEEARILIE SCREW M5X0.8 L=6
32 28019 * | * 1 |[7—=)—F— MACHINE PULLEY KEY
33 28197 * | % 1 |HL CAM
34 (28013 * | * 1 |ALIECK) POSITION SCREW (LARGE)
35 28032 x | % 1 [BLIEUN) CAM SCREW (SMALL) M8X1.25 L=14
36 28046 * | * 1 |[#tU35EVRL C/LINK STUD SCREW
37 28022 x | % 1| XFE THREAD TAKE-UP LEVER
38 (28023 * | * 1 | RFEEREY T/T/LEVER HINGED STUD
39 [28024-A x | % 1 | RFEEREVIE LEVER HINGE STUD SCREW M5X0.8 L=18
40 28026 * | * 1 |XFaoBhLL ROLLER HINGE SCREW
41 (28070 * * 1 |RXK#FaOERLFYk NUT
42 28025 * | * 1 |X#Fan T/TAKE-UP LEVER ROLLER
43 (28192 * * 1 |REEEEHT— B/W/DRIVING COLLAR
44 |28024-A * | % 2 | REBEREFAHS—IE SCREW M5X0.8 L=18
45 28063 x | % 1 [FEYhL FEED DRIVING CAM
46 28043 * | % 2 |EYAHLILE SCREW M6X1 L=10
47 28102 * | % 1 |sEavkAhL CRANK CONN. ROD CAM
48 28103 * | * 1 |iZAvyRHLERL SCREW M8X1.25 L=25
49 28108 * | % 1 |ZZAvRALIESDHE SET RING FOR 28102
50 (28100 * | * 1 [AZAYRALD Y v— WASHER FOR 28101
51 |28017 * | % 1 |7—)— BALANCE WHEEL
52 (28027 * | % 2 |7—)—L MACHINE PULLEY SCREW M8X1.25 L=12
53 (28018 * | * 1 |[Z—=)—#Ll PULLEY ADJUSTING SCREW M8X1.25 L=16.5
54 (28064 * | ok 1 [EYIREE FEED REGULATING BAR
55 (28065 * | * 1 |REYFREEEY F/REGULATING BAR STUD
56 (28043 * | ok 1 [FEYSRSEE I SCREW M6X1 L=10
57 |28066 * | % 1 | ZXEvrAE SLIDE BLOCK FOR 28064
58 (28067 * | % 1 |REYREHT— COLLAR FOR 28064
59 (28068 * * 1 | EYREHAT—HEL SCREW M5X0.8 L=20
60 (6025 * * 2 |EYEREHT— LI SCREW 11/64X40 L=12
61 (28163 * * 1 | FEYREILAN—E RD SCREW FOR 28067
62 (28164 * | ok 1 [EYERERIZEY FEED REGULATING KNOB
63 (35056 * * 2 |FEYFHEEO—Lvk KNURLING TOOL
64 (28162 * | ok 1 |[EYERHFHS— FEED REGULATING COLLAR
65 (28161 * * 1 [EYEAER STITCH LENGTH PLATE
66 |17046 x| ok 2 | EYREEIRE SCREW M6X1 L=10
67 [28858 * * 1 [EY=ERE LR FEED LENGTH STOP PLATE
68 (28061 x | % 1 LN —ZEZIR L/LEVER SUPPORT PLATE
69 [30066 x | * 1 |LA—FZEFZIRIE SCREW M5X0.8 L=12
70 [13055 * | ok 1 |#ZEIFL/A— P/BAR LIFTING LEVER
71 [28060 * | % 1 |[Ln—Erhl L/LEVER PIN SCREW
72 10652 * | * 1 [LA—ErRlFybk NUT 11/64X40
73 128803 * * 1 | RBLEY#ENT L/LEVER CHAIN HOOK
74 (28031 * * 2 | KRBLEYHHNTIE SCREW M6X1 L=14
75 (11412 * | x 2 | KRBELEY#ENTF Vb NUT M6X1




EXYEER - k&S
UPPER SHAFT MECHANISM - BOBBIN WINDER

24 17




LEYER - RES
UPPER SHAFT MECHANISM - BOBBIN WINDER

<

No. [BBRES | o | @ | BEH g DESCRIPTION

PARTS NO. #_ #_ QTyY
1 28132 * | * 1 |#&E4 LIFTING ROCK SHAFT
2 [10514 x | % 2 |tEERASL L/ROCK SHAFT BUSHING
3 |15053 * * 1 |[HE#E@E Rl CRANK LINK SCREW STUD
4 (10728 * | * 1 |[HEEE R RS OIL WICK FOR STUD 6X6
5 (10517 x | * 1 |#EE#E RCFHyk NUT FOR 15053
6 |28130 * | x 1 [P ETAHL LIFTING ECCENTRIC
7 (10566 x | * 2 |z ETAHLLE SCREW 1/4X32 L=5.5
8 (20072 x | * 1 |EE&EOyR LIFTING ECCENTRIC CONN
9 (20073 x | * 1 | EEEOYRRT7YL S NEEDLE BEARING
10 |28135 * * 1 |EEh=5F L/ECCENTRIC CONN CRANK
11 [10754 * | * 1 |1EEI=SFERRL SCREW 6.75X24 L=16
12 (10775 * | x 1 | EEHFEOYREAL ECCENTRIC CONN. SCREW
13 (10703 * | * 1 |BRalI7vyirv— WASHER
14 |10774 * * 1 | EE#ERYR/AAT ECCENTRIC CONN. COLLAR
15 [10599 x| % 1 |Tyiv— WASHER
16 [10776 x| * 1 | EEHEOYREgEF vk WING NUT
17 |28142-A * | * 1 Ko=F LIFTING BELL CRANK
18 (18417 * | % 1 KO=FLE SCREW 4.5X32 L=8
19 (28147 x | * 1 |=ZXJroik SET SCREW M4X0.4 L=6
20 (28143 * | * 1 KOFEVHRL BELL CRANK STUD SCREW
21 13076 * * 1 KoxrE RLFVE NUT
22 6339 * | ok 1 KOFE LI SCREW 1/8X44 L=4.0
23 (28140 * | * 1 KOFER P/BAR CONNECTING LINK
24 28210 * | * 1 ;R 6X6 200L OIL WICK 6X6X200
25 (30750 * * 1 |#EERAUR CABLE BINDER
26 (28136 * * 1 |z E VIBRATING PRESSER BAR
27 28145 x | * 1 |ZRU>y L/BELL CRANK LINK
28 28146 x | * 2 | ZXVYUOEREY CONN. PIN FOR 28145
29 28147 * | % 1 |ZXRUVI1E SET SCREW M4X0.4 L=6
30 28859 * | - 1 Rz VIBRATING PRESSER FOOT
30 |28859-A - | % 1 |h#Rzx VIBRATING PRESSER FOOT
31 (28138 * * 1 |hEZ R V/PRESSER FOOT SCREW M6X1 L=10
32 (28133 * * 1 |#&E#Eh/N—(E) ROCK SHAFT COVER(LEFT)
33 (8040 x | * 2 |¥EEHN—(E)IE SCREW 9/64X40 L=8
34 (28134 * | * 1 |tEshh/ N—(H) R/SHAFT COVER (RIGHT)
35 8040 * | ok 2 |HEEhh/AN—(B) Ik SCREW 9/64X40 L=8
36 |28168 x| * 1 |[7—LH/N— (8 ARM COVER (FRONT)
37 (8040 * * 2 | 7—LAN—EDIE SCREW 9/64X40 L=8
38 (1424 * * 1 | Ex#E THREAD GUIDE (UPPER)
39 (8040 * * 1 | ERBME SCREW 9/64X40 L=8
40 (28231 * * 1 |RBHRFE BOBBIN WINDER BRACKET
41 18040 * * 2 |RERFEL SCREW 9/64X40 L=8
42 20025 * | % 1 |REFHERE THREAD GUIDE
43 (150326 * | % 1 |RFAFE TENSION SCREW STUD
44 (10652 * | % 1 [REAFEFVE NUT 11/64X40
45 (20019 * | % 2 |#FEFLm TENSION DISC
46 (27060 * | % 1 |(—m TENSION RELEASE WASHER
47 (20024 * | * 1 |iREERTIVY RELEASE SPRING (THICK)
48 (27062 * * 1 |iREERAT)TES TENSION THUMB NUT STOP
49 27061 * | * 1 |B—Lwk TENSION THUMB NUT
50 28181 x | * 1 [REETR BOBBIN WINDER BRACKET
51 [13330-4B * * 2 | REERfTHRIE SCREW 11/64X40 L=9
52 [28182 * * 1 | REEH=Z B/WINDER SHAFT BLOCK
53 28181 * | % 1 [REETIR BOBBIN WINDER BRACKET
54 28185 x | * 1 |RE&ESE BOBBIN WINDER SPINDLE
55 |28184 * | % 1 |k&EO—5— BOBBIN WINDER ROLLER
56 |70175 * | % 2 |%R#BO—>5—1t SCREW 11/64X40 L=58
57 28193 * * 1 |R&D L B/WINDER RUBBER RING
58 33158 * | % 1 |[REBEFL/N\—HHh B/WINDER LEVER SHAFT
59 33126 * | ok 1 |R&EL/N—EhIE AR “E”RINGE
60 |16287 * | % 1 |REZELAN—ET Y v— WASHER
61 28188 * * 1 |[RERITRZ B/W/LEVER SPRING STOP
62 |27174 * | % 1 |#REBRERZERL SCREW M4X0.7 L=10
63 (28187 * * 1 |[R&ERIEHR B/WINDER LEVER SPRING
64 (6333 * | % 1 | HRBRIFHLE SCREW 9/64X40 L=6.5
65 (28194 * | * 1 | R&EERERIETY — WASHER




T - HE - TEY
OSCILLATING SHAFT - SHUTTLE HOOK - LOWER FEED ROCK SHAFT




T - HhE - TEY
OSCILLATING SHAFT

* SHUTTLE HOOK - LOWER FEED ROCK SHAFT

<
|
No. [MBm&ES | Q| D |EH% LLES DESCRIPTION
PARTS NO| T #_ QTY

1 28862 * | x| 1 [8F NEEDLE PLATE

2 28122 * | x| 2 |$HiRLE SCREW M5X0.8 L=8.2

3 [1382 * | x| 1 (ARG BED SLIDE (RIGHT)

4 [28122 * | x| 2 |AR(A)LE SCREW M5X0.8 L=8.2

5 11383 * | x| 1 [AR(E) BED SLIDE (LEFT)

6 [1384 * | x| 1 |AREER BED SLIDE SPRING

7 (8031 * | x| 2 |AREERILE SCREW 3/32X56 L=4.0

8 10794 x| x| 4 [EAYHYT(3/87) OIL CUP (3/8")

9 |[28816 * | x| 1 [FEYE LOWER FEED ROCK SHAFT
10 (28819 * | x| 1 |FEYERIAZIL R/SHAFT BUSHING(FRONT)
11 [28043 * | x| 1 [FEYERIAZILIE SCREW M6X1 L=10

12 128820 | x| 1 |FEYXE FEED BAR

13 |28821 * | x| 1 [EYXBEY FEED BAR HINGE SCREW
14 11426 * | x| 1 (1R “E” RING

15 8089 * | x| 1 |FEYXBEVIE SCREW 3/16X32 L=11

16 |28823 [ x| 1 EYLERTULY FEED BAR SPRING

17 |28824 * [ x| 1 |BEYETERTULSIE SCREW M4X0.7 L=5.0

18 |28824 * [ x| 1 |BYETERTULSIE SCREW M4X0.7 L=5.0

19 [28864 | - 1 [FEYE FEED DOG

19 [28864-A - x| 1 [EYEKRLRA) FEED DOG (TA)

19 [28864-At - x| 1 [EYEKRLREA) FEED DOG (TA)

20 |[28122 * | x| 1 [FEYBELE SCREW M5X0.8 L=8.2

21 |28826 * | x| 1 |FEYLETHAL FEED ECCENTRIC CAM

22 (11486 * | x| 2 [FEYLETAhHLIE SCREW 15/64X28 L=8.0
23 |28835 x| - 1 |KS5A4/8— SHUTTLE DRIVER

23 [28835-A - *x| 1 [FSA4NN—(KRRH) SHUTTLE DRIVER (TA)

23 [28835-Af1 - *x| 1 [FSA4N\—=(KRRH) SHUTTLE DRIVER (TA)

24 (28834 * [ | 1 | T#Eh HOOK DRIVING SHAFT

25 [8023-A * [ *%| 1 |7=n"—tv (35 X 25) TAPER PIN (3.5 X 25)

26 |28838 | x| 1 |hvwxE HOOK BASE

27 |28839 * | x| 1 |hvLEHERC SCREW M8X1.25 L=40

28 |28841 | x| 1 |[AYLEELIR HOOK BASE UPPER PLATE
29 |[28842 x| x| 2 |h<ExELERLE SCREW M3X0.5 L=5.0

30 |28840 * | x| 1 [(5HTITA) HOOK BASE RING (A)

31 |28837C * [ %] 1 |S%bILTVY HOOK COMPLETE

32 |28091-C1 | * | = | 1 [|ZEExfH1EIE4a ANTI-SPIN SPRING

33 (28092 x| x| 1 |REY BOBBIN

34 |28844 x| x| 1 [5AH<T)T(B) HOOK BASE BASE (B)

35 [28843 x| x| 2 |[YvTIEE RL PIN SCREW FOR 28844

36 |28855 * [ | 1 |RMYTHTHEY OPENR STOPPER PIN

37 |28849 * [ | 1 |HEFEHLEIERl SCREW M6X1 L=6.5

38 |[28847 * [+ | 1 |Hidhts HOOK RING SPRING BASE
39 |28850 x| x| 2 |[HAFE> AL GUIDE PIN SCREW

40 |[28845 x| x| 1 |H(E HOOK RING SPRING

41 |28846 * | x| 1 |FRIFERERLC SCREW FOR 18845

42 (4070 * | x| 1 |HRIERERCLE SCREW M5X0.8 L=5.0

43 |28848 * | x| 1 |[RIERERCLESAFH— LINER FOR 28847

44 |28851 * [ | 1 |HIEtBARAL/\— SPRING OPENER LEVER
45 (28852 * [ x| 2 |FHBAL/N—E4RL STUD SCREW FOR 28851
46 28853 * [ | 1 |RAbyTYTHAL SCREW 11/64X40 L=6.5
47 (10652 * | x| 1 [RbTHTHRLTYE NUT 11/64X40

48 |(28828C * | x| 1 |FEYLETEGE) FEED LIFTING SHAFT CPL
49 (6024 | x| 1 |RE ROLLER FOR 28828

50 (28833 * [ | 1 |EYLTEHEIAZIL L/SHAFT BUSHING(FRONT)
51 |28043 * | x| 1 |EYETEEIAZILILE SCREW M6X1 L=10

52 |28832 * | x| 1 |FEYLETE#EAZIL L/SHAFT BUSHING (REAR)
53 |28043 * | x| 1 [FEYETEZEARILLE SCREW M6X1 L=10

54 |28827 * | x| 1 |[FEYLETEEEE F/LIFTING SHAFT CONN.
55 27181 * | x| 1 [FEYLETEBEERHRL SCREW M8X1.25 L=20

56 |28824 * [ x| 1 |BEYETERTULSIE SCREW M4X0.7 L=5.0

57 |28823 [ x| 1 |BEYLERTULY FEED BAR SPRING

58 (1354 * [ x| 1 |BEYETERTULSIE SCREW 3/16X32 L=9.1




TE - TaE Y ER
OSCILLATING SHAFT - LOWER FEED MECHANISM




TE - TXEYBER

OSCILLATING SHAFT * LOWER FEED MECHANISM

<
No. [ERmES | 2 é &% i DESCRIPTION
| |

PARTS NO| T | T |QTY
1 128808 x| x| 1 |ZXavk CONNECTING FORKED ROD
2 (28026 x| x| 1 |ZXRAvFEHRL CONNECTING FORKED ROD SCREW
3 (28070 x [ x| 1 | ZROYFEEERRS TV NUT M8X1.25
4 128809 x [ x| 1 | ZTXAYFEREY STUD PIN FOR 28808
5 (28812 x| x| 1 | EREYAE SLIDE BLOCK
6 31094 * | x| 1 |[ZXROYRFEREV I “E” RING FOR 28809
7 28815 x| x| 1 |SIOYRER CONNECTING ROD
8 (28813 x| x| 1 | EREYEHE-X UPPER FEED CONN. FORK
9 (28814 * [ x| 1 | EEYEHK=-XEY PIN FOR 28813
10 (28043 * [ x| 1 | ERXYEHLZXXEVIE SCREW M6X1 L=10
11 (11426 * [ x| 1 | ERXYEHLEZXEV 1L “E” RING
12 28155 * [ x| 1 | EEYIAYFERLC HINGE SCREW
13 |17095 x [+ | 1 | EXYIIAYRERLLEE “E” RING
14 [10561 * [ x| 1 | EEYIAOYREARLL SCREW 11/64X32 L=6.5
15 11097 x [ x| 1 |54F— SCREW PACKING
16 (28101 x| x| 1 |3Oowk CRANK CONNECTING ROD
17 (10723 x| x| 1 |ZOyrTTIILNRZ OIL FELT STOPPER
18 (28093 x [ x| 1 |ZZAvkoTILR CHANGE TO 17026
19 (28816 x| x| 1 |BYE LOWER FEED ROCK SHAFT
20 |28818 * [ x| 1 |EUERAFIL R/SHAFT BUSHING (REAR)
21 128043 x| % | 1 EYERARILLE SCREW M6X1 L=10
22 128817 x| x| 1 |FEYFEHT— COLLAR FOR 28816
23 14129 x| x| 2 EYFEHAS—IE SCREW M6X1 L=5.0
24 (28811 * | x| 1 |[REYERESE R/SHAFT BELL CRANK (R)
25 |35034 x [ x| 1 |FEYUERESZEHRL SCREW M6X1 L=20
26 (28810 x| x| 1 |ZXAYFEREVIE STOP SCREW FOR 28809
27 |28834 x| x| 1 | T HOOK DRIVING SHAFT
28 128836 * [ x| 1 | TE#EAZIL H/SHAFT BUSHING (REAR)
29 (28043 * | x| 1 [TEhEAZILIE SCREW M6X1 L=10
30 (28112 x| x| 1 |Tehh>— H/DRIVING SHAFT COLLAR
31 /100456 * [ % | 2 |Té#h>—Iit SCREW 15/64X28 L=3.2
32 |28105-A * [ *| 1 IRYF OSCILATING SHAFT CRANK
33 /28104 * [ x| 1 [IRYFHERLC SET SCREW M8X1 L=18
34 135054 x [ x| 1 IRYFRERLT Y v— WASHER
35 |28107 *[ x| 1 [AEEVRL STUD SCREW FOR 28105-A
36 |28106 * [+ 1 RYFAE SLIDE BLCOK FOR 28107
37 |17095 * [ x| 1 [BEEVRLIEAR “E”RING
38 |28096 [ x| 1 [ZyRISVH OSCILLATING ROCK SHAFT
39 128098 * [ x| 1 [ES 0/ROCK SHAFT HINGE PIN
40 |27172 * [+ | 1 [k SCREW M6X1 L=8.0
41 (28097 x [ x| 1 |HSARIL BUSHING FOR 28098
42 (27172 * | x| 1 [BESARILIE SCREW M6X1 L=8.0
43 (4094 * | x| 1 [BESTvyivy—1k SCREW M4X0.7 L=5
44 128095 * [ x| 1 [BEIvir— WASHER FOR 28098
45 128099 * [ x| 1 [ZE2XIF09EY 0/ROCK SHAFT PIN
46 (28068 [ x| 1 |Z22XIFV9EUFRL SCREW M5X0.8 L=20

_10_




NILEA—Fk
BELT GUARD BODY

_‘I]_



NILMT—F
BELT GUARD BODY

<
No. [ERmES | 2 é &% i DESCRIPTION
| |

PARTS NO T | Z|QTY
1 |28867-C [ x| 1 [RILFH—KER) BELT GUARD COMPLETE
2 |28867-03 | x| 1 [RIMHT—FxE BELT GUARD BAR
3 (35034 * [ *| 2 [R)LMT—KEBLE SCREW M6X1.0 L=20
4 |28867-02 | x| x| 1 |RJFH—KLER BLET GUARD PLATE
5 |28058 | x| 2 [RJMH—FLEERL SCREW M6X1.0 L=12
6 |28867-01 * [ x| 1 [RJLMH—KFRIK BELT GUARD BODY
7 (28080 * [ % | 3 |[R)LMH—KARIKIE BELT GUARD SCREW

. WEV OPTION
8 [28128C x| x| 1 [BRHEBT7THTE2—HRCHHED SYNCHRONIZER ADAPTER COMP
9 (28128 [ | 1 [REBT7FTE2— SYNCHRONIZER ADAPTER
10 /30170 x| x| 3 [RHFZFHT4—1ERL SCREW M4X0.7 L=16
11 |31208 x| k| 3 [BMHB7HFT4—E|Tvyir— |WASHER
12 [28018-A | x| 1 [F—1)—#HLHl PULLEY ADJUSTING SCREW
13 (17529 | x| 1 [BRHBIIZZE SUPPORT BAR
14 137102 ¥ | % | 2 [BRHEEIZESTVE NUT M6X1.0

_12_




RICLE
ACCESSORIES

—_
—_

Yo Ya )

(T

_13_




18 mBEfR

ACCESSORIES
<
No. M@ &S | Q| D|EH i B DESCRIPTION
| |
PARTS NO T T QTY
1 (19473 x [ x| 1 |[+FFFA/3— SCREW DRIVER (CROSS TYPE)
2 (8121 * [ x| 1 |RSA/8—=0]N) SCREW DRIVER (SMALL)
3 (8120 * [ x| 1 |FSA/8—(F) SCREW DRIVER (MIDDLE)
4 19118 * [ x| 1 |FS4/83—(K) SCREW DRIVER (LARGE)
5 [25649C x| x| 1 |FSq/\—ag40 SCREW DRIVER COMPLETE
6 |8132-A * | x| 1 |EERFru ot ACCESSORYS PACK
7 18125 x| | 1 [EEL OILER
8 [11193 x| | 1 i@ OIL
9 [N3324 x| -| 3 |# DY X3 #24 NEEDLE DY X 3 #24
9 |N3328 - | *| 3 |#f DY X3 #28 NEEDLE DY X 3 #28
10 (28092 x| x| 6 |[REY BOBBIN
11 (10942 x| x| 1 |3k ALM SPOOL PIN
12 |6050 * [ x| 1 |EHR CLOTH EDGE GUIDE
13 [7047 * [ | 2 |EHRL SCREW 9/64X40 L=12
14 [13079-01 * | x| 1 |<&Y (1000mm) CHAIN (1000mm)
15 [25675-02 | * | x| 2 |sAHY CHAIN WITH HOOK
16 (13098 x| | 1 |=& Itk PEDAL COMPLETE
17 (19457 x| x| 1 |RALUF (25mm) WRENCH (2.5mm)
18 19458 x| x| 1 [RALVF Bmm) WRENCH (3mm)
19 (19459 x| x| 1 |[RALVF (4mm) WRENCH (4mm)
20 |19460 x| x| 1 |RALVF BGmm) WRENCH (5mm)
21 |1871 x| x| 1 |[RALVF (6mm) WRENCH (6mm)
22 |11886 * [ x| 3 |[EVOOHTIN- BED HINGE RUBBER BASE
23 16055 * [ x| 6 |Lbg] NAIL
24 (11885 x| x| 3 |[EVY BED HINGE
25 /11887 x| x| 4 |[3—F—T L4 TABLE CORNER RUBBER
26 |6055 x| x| 4 |1£8T NAIL
27 28869 * [ x| 1 Rz OIL PAN
28 16055 * | x| 8 |LL£T NAIL
23 35254 x| *| 1 |[RiIZItVE THREAD UNWINDER COMP.

_14_










SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co jp
http://www.seiko—sewing.co.jp./

Aa—3ILoKAKEH

T273-0018 FEEMtEh kEBT2-13-6
TEL: 047-420-3561, IP&EsE:050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co jp
(BREE)
Parts No. PB16300 (1018)



